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October 5, 2010
Tagawa Sangyo Company, Ltd.
1924 Yugeta, Tagawa-shi, Fukuoka-ken,
826-0041 Japan

Attn: Mr. Nobuyoshi Yukihira

Re: DL-16215B

OBJECTIVE
To determine the hardness of test panels coated with a lime plaster coating material.

PRODUCT TESTED

The test panels were coated with a pre-mixed lime plaster material identified as:
Shikkui Sora (Shikkui Plaster)
PROCEDURE

The hardness was determined in accordance with the procedures outlined in:
ASTM D 2240 - Standard Test Method for Rubber Property — Durometer Hardness
TEST RESULTS

The Shikkui Sora pre-mixed lime plaster coating material exhibited the following
hardness properties.

Shore A Durometer 95-97
Shore D Durometer 61-62
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